
 
 

 

 

 

DIFFUSER FOULING MITIGATION, WASTEWATER CHARACTERISTICS AND 

TREATMENT TECHNOLOGY IMPACT ON AERATION EFFICIENCY   

 

Victory Oghenerabome Odize 

 

Dissertation submitted to the faculty of the Virginia Polytechnic Institute and State University in 

partial fulfillment of the requirements for the degree of 

 

Doctor of Philosophy  

In  

Civil Engineering 

 

 

Adil N. Godrej 

John T. Novak 

Zhiwu Wang 

Zhen Jason He 

                                                                   

                                                                  March 2nd, 2018 

Manassas, VA 

 

 

Keywords: High rate activated sludge, fine pore diffusers, fouling mitigation, oxygen transfer 
[...]
4.3    ABSTRACT 

This study was designed to evaluate 3 different activated sludge process treatment 

strategies/technologies that enhance surfactant removal through sorption and biodegradation and 

also determine their effect on oxygen transfer and alpha. Pilot and batch scale studies were 

conducted to compare surfactant removal effectiveness with the alpha of a conventional high-rate 

activated sludge (HRAS) system, where alpha (α) is defined as the ratio of standard oxygen 



96 

 

transfer efficiency at process conditions (αSOTE) to standard oxygen transfer efficiency of clean 

water (SOTE). The alpha factor accounts for wastewater contaminants (i.e. surface active 

substances) which have an adverse effect on oxygen transfer. The 3 enhanced treatment 

technology were 1) optimized HRAS with contactor-stabilization technology (HRAS-CS), 2) 

HRAS, bioaugmented (Bioaug) with nitrification sludge (Nit S) and 3) bioaugmented HRAS 

with an anaerobic selector phase technology (An-S) reactor system configuration. When different 

stabilization times were evaluated for the optimized HRAS-CS system technology, maximum 

surfactant removal and alpha were achieved at a 3 hrs stabilization time. For the bioaugmented 

HRAS technology, the HRAS was bioaugmented with nitrification sludge at different ratios and 

evaluated. Maximum surfactant removal and alpha were observed at a 50: 50 (HRAS: Nit S) 

bioaugmentation ratio. Also for the anaerobic selector phase technology, different An-S 

technology HRTs were evaluated to determine the HRT with the maximum surfactant removal 

and alpha.  A 30 mins An-S HRT was observed to have the highest surfactant removal and alpha. 

Surfactants in the HRAS-CS system was shown to be removed primarily through enhanced 

biosorption unto microbial flocs. The treatment technologies evaluated showed maximum 

surfactant percentage removals of 37, 45, 61 and 87 %, and alphas of 0.37 ±0.01, 0.42 ±0.02, 

0.44 ±0.01 and 0.60 ±0.02 for the conventional HRAS, HRAS-CS, Bioaug and An-S reactor 

system configuration, respectively. The optimized bioaugmented anaerobic selector phase 

technology showed the highest increased surfactant removal (135 %) through enhanced 

surfactant biosorption and biodegradation under anaerobic condition, which also resulted in the 

highest increased alpha (62 %) compared to the conventional HRAS. This study showed that the 

optimized bioaugmented anaerobic selector phase reactor system configuration is a promising 

approach to reduce the impact of surfactants on alpha during secondary treatment.  



97 

 

 

4.4      INTRODUCTION 

The biological carbon and nutrient removal processes in an advanced wastewater treatment 

plants (AWTP) consume about 65 % or more of the plant total energy costs (MOP32, 2009; 

Houck and Boon, 1981; Rosso and Stenstrom, 2005). To minimize the energy consumption and 

cost incurred by carbon and nutrient removal stages, new technologies and optimization of 

existing processes are emerging.  To convert these energy intensive processes to less energy 

intensive ones, high-rate activated sludge systems (HRAS) are getting attention as energy-

efficient technology. HRAS systems with different physical and biological optimization 

processes are now one of the most promising technological approaches to achieve energy neutral 

wastewater treatment. Oxygen transfer efficiency (OTE) in HRAS systems is the mass of oxygen 

transferred into the liquid from the mass of air or oxygen supplied, expressed as a percentage 

(%). While alpha is the ratio of standard oxygen transfer efficiency at process conditions 

(αSOTE) to standard oxygen transfer efficiency of clean water (SOTE). However, HRAS 

systems are complex mixtures of microorganisms, bacteria, particles, colloids, natural organic 

matter, polymers and cations with varying densities, shapes and sizes. These sludge 

characteristics and components affect OTE and alpha to various degrees due to their impact on 

mass transfer between the gas and liquid phase (Duran et al., 2015; Rosso et al., 2005; Muellar et 

al., 2000; Leu et al., 2009). Understanding their impact on OTE and alpha can help to improve 

aeration efficiency and thereby reduce plant operating cost.  

Gas transfer processes in liquids are primarily inhibited by surface active contaminants 

(surfactants) dissolved in the liquid medium (Odize et al., 2018; Rosso et al., 2006). They 

accumulate at the gas-liquid interface and reduce mass transfer rates. When surfactants 



98 

 

accumulate or are absorbed to the gas bubble surface, there is a reduction in the internal 

circulation of the gas bubbles. This is because the hydrophobic tail of the surfactant inside the 

gas bubble creates a stagnant zone which causes a drag effect according to previous literature 

(Garner and Hammerton, 1954; Clift et al., 1978; Ramirez and Davis, 1999 and Rosso 2005). 

Both ionic and nonionic classes of surfactants are found in wastewater. The ionic surfactants are 

divided into anionic and cationic. While the cationic active portion has a hydrophilic end which 

is a cation, the anionic active portion is an anion. The nonionic class of surfactants have a 

nonionizable hydrophilic end which is primarily oxygen, nitrogen or sulfur ions. 

 At the end of the nineteen seventies, more than 80 % of all the surfactants produced were of the 

anionic type (Wagner et al., 1996). In the United States, about 73 % of surfactants sold are made 

up of the anionic type (Rosen, 1978). Surfactants are the major ingredients of washing agents, 

detergents and soap. Due to the vast usage of detergent, soap and washing agents, they are 

pervasive in wastewater and may be responsible for some of the low oxygen transfer rates in 

aeration systems (Wagner et al., 1996; Hebrard et al., 2014). The impact of surfactants on OTE 

in wastewater treatment is normally measured by the alpha factor. The removal of surfactants 

will thus improve the OTE and alpha which will save energy and cost (Rosso, 2005). 

Eckenfelder et al. (1961) reported that a surfactant, sodium lauryl sulphate, of 15 mg/L reduced 

the oxygen mass transfer coefficient to 50 % the value in clean water. Wagner et al. (2006) 

reported that OTE and alpha were a function of sludge type, surfactant concentration and 

surfactant type. They found that surfactants are a key factor in the decrease of OTE and alpha. 

Hebrard et al. (2014) examined the inhibition of mass transfer at the gas-liquid interface by 

increasing the surfactant concentration, which congregated and formed a barrier at the gas-liquid 

interface to prevent mass transfer. Rosso et al. (2006) reported the adverse effect of surfactants 



99 

 

on the OTE and alpha for both fine and coarse bubble diffusers. Anionic surfactants have been 

reported to inhibit the removal of slowly biodegradable COD (sbCOD) which is comprised of 

colloids and particulates. Dereszewska et al. (2015) found that the presence of anionic 

surfactants above 2.3 mg/L decreased the removal of sbCOD surrogates (starch) over 2 to 3 hrs 

of experimental time. Dereszewska et al. (2015) also found that under anaerobic condition, a 

decrease in COD was only observed at the lowest anionic surfactant concentration of less than 

2.3 mg/L. When the concentration was increased to 4.2 mg/L they observed that the COD 

concentration remained unchanged. Othman et al. (2010) showed that anionic surfactants 

inhibited OUR and nitrification activity. Moreover, it also caused a reduction in sludge flocs size 

which may lead to poor solids settling in the secondary clarifier.  

Surfactant removal to various degrees either through different process technology and operating 

conditions has been reported by several authors (Mahvi et al, 2004; Rosso et al, 2005; Wagner et 

al, 2006 and Othman et al, 2010). Surfactant removal through biodegradation in a conventional 

plug flow activated sludge system was studied by Wagner et al. (2006) and Rosso et al. (2005).  

Othman et al. (2010), Rosso et al. (2005), and Mahvi et al. (2004) reported surfactant removal 

under different operating conditions such as a long solids retention time (SRT), bioaugmentation 

and the use of an anaerobic selector during wastewater treatment. However, there is still limited 

information about the mechanisms (sorption or biodegradation) of surfactant removal and their 

impact on OTE and alpha in activated sludge systems.     

The goal of this paper was to evaluate 3 different HRAS modification strategies (high-rate 

contactor-stabilization (C-S), bioaugmentation and anaerobic selector (An-S)) from both process 

and operating conditions in activated sludge systems to enhance surfactant biodegradation and 

biosorption during secondary treatment. Several pilot and bench scale batch tests were performed 



100 

 

to determine 1) the optimum stabilization time for the CS system, 2) the optimum 

bioaugmentation ratio for the bioaugmentation strategy and 3) the optimum hydraulic retention 

time for the anaerobic selector. 

 

 

4.5      MATERIALS AND METHODS 

4.5.1 Plant and Pilot Description 

Several pilot and bench scale batch reactor experiments were carried at the Blue Plains 

Advanced Wastewater Treatment Plant (AWTP) in Washington, DC. The Blue Plains AWTP 

treats about 1,458,333 m3/d (384 million gallons per day) wastewater. Plant influent raw 

wastewater passes through screens and an aerated grit chamber and a chemically enhanced 

primary treatment (CEPT) stage before flowing into the primary clarifier. A high rate activated 

sludge reactor system is then used to remove carbon from the CEPT clarifier effluent in the 

secondary treatment stage. The HRAS systems secondary reactors operate at an SRT of 1.5-2 

days, a residual dissolved oxygen (DO) of 0.5-1 mg/L and a targeted average total suspended 

solid (TSS) of 2500 mg/L. The nitrification and denitrification reactor system which operates at 

15 days SRT further treats the HRAS clarifier effluent for biological nitrogen removal (BNR). 

Residual ammonia and phosphorus still present after the BNR system are removed through an 

enhanced nutrient removal (ENR) process before flowing into the nitrification/denitrification 

clarifier. The effluent from the clarifiers is then passed through multimedia filtration and 

disinfection systems before being discharged to the Potomac River. The bench-scale batch 

reactor experiments performed in this study were used to determine the optimum stabilization 



101 

 

time for maximum extracellular polymeric substances (EPS) production and surfactant removal 

in the contact stabilization (CS) system under aerobic and anaerobic condition as described in 

section 4.5.2 and 4.5.3. The pilot scale batch reactor system experiments were used to evaluate 3 

different reactor system configurations and strategies that enhance surfactant removal through 

sorption/biodegradation mechanisms, and their impact on OTE and alpha. The goal was to 

determine the best reactor system configuration strategy that will improve OTE and alpha 

through increased or enhanced sorption/biodegradation of surfactants.  

 

4.5.2 Sampling and Chemical Analysis 

Samples collected in the series of experiments were also analyzed for COD fractionations and 

surfactant concentrations using HACH test kits and a HACH DR 2800 spectrophotometer 

(HACH, Loveland, CO, USA). Total and volatile suspended solids (TSS and VSS) were 

determined as per the Standard Methods of 2540 D and 2540 E, respectively (AWWA et al., 

2005). COD fractionation were divided into particulate, colloidal, flocculated filtered and total 

COD fractions (pCOD, cCOD, ffCOD and tCOD respectively). The ffCOD fraction was 

measured using the flocculation-filtration (ZnSO4 as flocculant, 0.45 m)  method of Mamais et 

al. (1993) and considered as the true soluble COD fraction. The cCOD was measured as the 

COD fraction that passed through a 1.5 m (COD1.5 m) glass-fiber filter (grade 934-AH, 

Whatman), from which the ffCOD fraction was subtracted (Jimenez et al., 2015). The pCOD was 

calculated by subtracting COD filtered through 1.5 m (COD1.5 m) from tCOD (unfiltered 

sample). Anionic surfactants mostly present in the AWTP were also measured using the HACH 

test kits that measured the surfactant as mg/L sodium dodecyl sulphate (SDS), using the 



102 

 

methylene blue active substances assay (MBAS) method. The MBAS assay, is a colorimetric 

analysis test method that uses methylene blue to detect the presence of anionic surfactants (i.e., 

detergent or foaming agent) according to the ASTM International standard technique for 

detecting anionic surfactants. 

 

4.5.3 EPS measurement 

Extracellular polymeric substances were measured in the contactor and stabilizer reactor from 

samples collected from the batch and pilot-scale experiments. The heat extraction method of Li 

and Yang was modified to extract the EPS from activated sludge. A 30 mL volume of fresh 

sludge sample was centrifuged at 4000 g for 5 minutes. After discarding the supernatant, the 

sludge pellets were then resuspended in 10 mL of heated (at 60 oC) phosphate buffer solution 

(PBS). The PBS solution consisted of 2 mM (0.328 g/L) Na3PO4, 4 mM KH2PO4 (0.544 g/L), 9 

mM NaCl (0.525 g/L) and 1 mM KCl (0.074 g/L). The PBS solution’s pH was adjusted to 7.2 

and it was kept at 60 oC before EPS extraction for resuspension. After resuspension of the sludge 

pellet in 10 mL PBS, the sample was immediately vortexed for 1 minute and then centrifuged at 

4000 g for 10 minutes. The organics contained in the supernatant after centrifugation measured 

as COD, were considered as the loosely-bound (LB) EPS. The remaining pellet was again 

resuspended in 10 mL of PBS solution and digested for 30 minutes at 60 oC. After digestion, the 

sample was centrifuged at 4000 g for 15 minutes. The supernatant of the sample after 

centrifugation considered as tightly-bound (TB) EPS. The COD of the supernatant after LB-EPS 

and TB-EPS extraction were measured as mgCOD/L and then corrected by dividing the ratio of 

the volume of sludge sample over the volume of PBS solution (30 mL/10 mL = 3.0). The 



103 

 

summation of LB-EPS and TB-EPS provides the total EPS and calculated as mgCOD/gVSS unit 

using the sludge sample VSS concentration. 

4.5.4    OTE and Alpha Estimation 

Off-gas testing is a real time measuring method for estimating air diffuser aeration efficiency 

defined by OTE and alpha (ASCE, 1997). The off-gas testing method evaluates OTE based on 

oxygen consumption estimation, by comparing the oxygen content in the supplied air and 

captured off-gas. During off gas testing, off gas captured by a floating or stationed hood on the 

surface of an aeration tank or reactor column is treated to strip off CO2 and water vapor, then the 

oxygen partial pressure is measured by an oxygen analyzer converted to percentage oxygen and 

analyzed as the mole fractions of O2.  

The percentage of oxygen transferred to the process water is calculated as: 

 

                     OTE (%) =  
𝑂2,𝑖𝑛 −  𝑂2,𝑜𝑢𝑡

𝑂2,𝑖𝑛
                                        (ii) 

                    

                  Where          O2, % = percentage oxygen in the supplied air. 

 

 

The evaluated OTE is corrected to standard conditions of (20°C, 0 mg DO/l, 1 atm, no salinity) to 

obtain a standardized OTE, or SOTE (%) (ASCE, 1984, 1991). To evaluate the alpha, the 

standard oxygen transfer efficiency (SOTE, %) in clean water was measured for the diffuser used 

this study according to the ASCE standard (2006) protocols, and the alpha factor (α) was 



104 

 

evaluated by taking the ratio of standardized OTE at process water conditions to clean water 

condition.  

SOTE

SOTE
 

                                                                                                              (1) 